
450 RALLYE FACTORY REPL. 2005 <2005><EU><9499E9>
SHOCK ABSORBER DISASSEMBLED

2428

Pos Part Number Description Additional Text Quantity

1 46811558 SHOCK ABS. BOTTOM-FORK L75B 1.00

2* 46811560S PISTON ROD D=14 BA M14X1 1.00

3* 46811545S NEEDLE CPL. D=4 BA, L=183 1.00

4 46811222 O-RING 36X0,5 1.00

5 46811263 WASHER 1.00

6 46811261 PIN 4X35 1.00

7 46811262 ADJ. KNOB D=41 1.00

8 46811205 Bush M10x12/15/13x9,5 1.00

10 46811221 Shaft seal 29x35x3 1.00

11 46811050 SEAL KGW 2.00

12 46811268 CIRCLIP 22X1,2 1.00

13 46811259 NEEDLE SEAT 5X17,25 1.00



16* 46811099 ADAPTOR KGW 12X28 2.00

17 50180005 Ball joint bearing 15x25x13 1.00

18 46811499 O-ring 21x2 NBR70 1.00

19 46811500 O-RING NBR 32X1,5 1.00

22 46810366 Rubber pad 13,9x44x43 1.00

23 46811340 SCREW CAP M47,4 H=22,5 1.00

24 46811044 DUST SEAL 1424 1.00

25 46810325 O-ring 35x5 NBR70 1.00

26 46811540S1 ADAPTER CPL. D=46, H=23 BA 1.00

27 46811002 SPACER 35X14X2 625 SC SUPERMOTO 1.00

28 46811042 O-ring 40x2 NBR70 black 1.00

30 46811202 SHOCK ABSORB. TOP H-40/119 1.00

31 46810016 O-ring 48x2 NBR70 siliconized 1.00

32 46810428 TUBE L=215 1.00

33 46810391 THREADED BUSH L=90 BLACK 1.00

36 46811561 BUSHING RING D=55X19 1.00

37 46811512 O-RING NBR 32X8 1.00

38 46811511 SUPPORT RING D=55X7,5 1.00

41 46810109 COUNTERNUT 1.00

42 46811850 ADJUSTING NUT D=62 1.00

43 46810010 Round-wire snap ring 49x1,5 1.00

45 46810893 O-ring 5,28x1,78 NBR70 black 1.00

46 36120151 HS lock screw M5x6 1.00

47 91210018 SPRING 66-86/280 (62) D=13 1.00

48 46811851 SPRING RETAINER D=62 H=23 1.00

50 50180342S1 SHOCK ABSORBER FLUID 5 LT '03 0,33 L 1.00

60 46811216 REBOUND BUSH PLANE H=6,5 1.00

62 46810497 SHIM 12X38X0,20 1.00

62 46810498 SHIM 12X40X0,20 2.00

62 46810505 SHIM 12X36X0,25 1.00

62 46810507 SHIM 12X40X0,25 2.00

62 46810512 SHIM 12X32X0,30 1.00

62 46810513 SHIM 12X34X0,30 1.00

62 46810615 SHIM 12X22X0,15 1.00

62 46811582 Shim 12x30x0,10 1.00

68 46810502 SHIM 12X30X0,25 1.00

68 46810508 SHIM 12X24X0,30 1.00

68 46810509 SHIM 12X26X0,30 1.00

68 46810510 SHIM 12X28X0,30 1.00

68 46810512 SHIM 12X32X0,30 2.00

68 46810604 SHIM 12X20X0,10 1.00

68 46810606 SHIM 12X22X0,10 1.00

75 46811857 PISTON 6+6D=7 BA 1,0 1.00

76 46810035 O-ring 37x,82x1,78 Viton70 gre 1.00

77 46811206 Piston ring 43,95x45,95x8 1.00

79 46180056 HH screw ventilation M6 l5,5 1.00

80 46811258 Washer 12x24x2,5 1.00

81 40540403 Shim 6x18x0,10 4.00

83 46180060 Piston rod nut M12x1 1.00

84 46810340 O-ring 45x2 NBR70 siliconized 2.00

85 46811453 RESERVOIR SCREW L=123 GREY 1.00



86 50180108 Piston 46mm reservoir 1.00

87 46811043 O-ring 35x5 Viton70 1.00

88 46810324 Pistonring 42,5x45,5x3,9 1.00

89 46811920 RESERVOIR CAP D=46 M5 1.00

90 46810850S7 CC-COMPRE.DAMPING CONTROL CPL. 1.00

91 46810334 LOCK WASHER JV24 1.00

92 46810333 Steel ball 4.75mm 1.00

93 50180131S ADJUSTING KNOB CC-MECH. CPL. 1.00

96 46811656 DISC H=2 1.00

97 50180114 Intermediate washer spring 61, Super Moto 1.00
* = New part


